ROGUE

09000000

\'4

A

{

=P=

FM-HR 80” FUNCTIONAL TRAINER
TWIN WEIGHT STACK

S ——

@@@@@@@

—

[ ]

=

Po o

)

[—)

e e S L e o W Y -

AN

-’

SECRC RSN SN CN S SR SR SR CR R SR S S Sy 3@‘*}?

[—3

_— e ey I Ty ey Iy ey Iy e ey s > > s > <

il

Ob o o o R
s
@4 Il @ al
— j d
=

/\ IMPORTANT SAFETY INFORMATION

D O O

>
N

| =

y- /) B ) ) ) ) ) ) ) ) ) )|

A

=

=== >S50 &&=

[—3

(@

\D)

R
o

::\ﬂlm@

\\ Il
szg
I )
175
o )
5Iml o;?
O
eIl

W)

D O S O e iy e e iy iy iy e ey iy ey ey iy ey e ey ey e e e ==

@@ @@@‘@”@”@’@“@“@“@“@'@%*@%a@‘@a@*@*@*@*@g@ge

gy
!(01(° (]
= =

DISCLAIMER:

Resistance training, gymnastics training, and activities at height
are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the
proper execution of movements, and understand your limitations.
This equipment must only be used by competent and responsi-
ble persons. Obtaining instruction in appropriate techniques and
methods of use is your own responsibility. You assume all risks and
responsibilities for all damage, injury or death which may occur
during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-
ment value of the equipment in question.

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



TABLE OF CONTENTS

FM-HR TWIN

Wy,

/\ @292 ovov&/ STl DDA \uovovovovovov&/ b0 /

%%%%%%%%%%%22222352 o/
DO

/o,

/%/%/M//%@

J 7777777 77777777777 7777777777

) SNV CP/
= ) =d/ /) Hp WW

/

/Awﬁ.\ﬁ\n\wa\k@w‘&»\lm.“ﬁ\cn\g«\gn\g A‘I"ﬂ(\\

L)
T
\w LB/
= W b //

O N\

@&’ O-

@g N7
S>> Y &44 SIS !666886866666868866660 DD QD

\_,,ﬂ.\\ -.qq?qu \

//

Included PartS......coveiiiieiieeeeeeeen
ASSEMDIY...ciii s

INnCluded TOOIS. ...,

P VAW sovovovovnvnvnvnvnvnvovovsvovnvnvnvnvnvava ﬂm@//
)RS A ) /

0
\/ ST \m@ovovnv&/ b \wovovn.vn.v@@aw/ TODBO \

MVMMMMMMMMMMMMMMMMMMMMMMMMMMM/@Q

- SXN=SRAN -

A8

DDDDDDDDDDDDDDDDDDDDDDDDDDDD>D N/ ﬂ%@

§&&&QW&V%\ @W@GW QQQQ@Q,,QQA\A\A\QA\QA\QQ s
©

0

o <%
<%
@%‘\3 %

\ :
M@@@@GG%\@\GMQ@QQ@@@Q

27 AN

@ﬁ%ﬂﬂ&ﬁdﬁ/

!!!!!!!!!

-

Included Parts.......cov v
ASSEMDIY..ciiiiiii e,

[aTod 1870 [=Ye I [0 0] T

FM-HR SHROUD KIT

page 2 of 44



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Multi Tool (3/4”, 9/167,

5/8" and 7/16” Wrench)

Qty: 1x

R

—

3/8" Allen Key

Qty: 1x

RS

—

5/16" Allen Key

Qty: 1x

>

—

7/32" Allen Key

Qty: 1x

R

—

5/32” Allen Key

Qty: 1x

N

—

1/8" Allen Key

Qty: 1x

R

—

3/32” Allen Key

page 3 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

n Qty: 4x H Qty: 1x

80” Monster Upright 30” Rear 3X3 Upright 43”7 Spanning
Crossmember

n Qty: 2x E Qty: 2x

24" Top Crossmember

Swivel Trolley LH

Top Center Top Rear Angle Top Rear Angle
Crossmember Crossmember - RH Crossmember - LH

* Only included if Half Rack Feet were purchased at checkout.
page 4 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

E Qty: 2x
Y
d
d
Y,
) 0 /
Connector Plate Lat Pulldown Pulley Foot Catch
Bracket
m Qty: 1x Qty: 1x m Qty: 4x
Low Row Footplate Low Row Connector Guide Rod
Assembly Plate
m Qty: 2x m Qty: 56x m Qty: 2x

Weight Stack Stem

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Qty: 2x

Bottom Weight Stack
Spacer

Qty: 2x

Top Weight Stack
Spacer

Qty: 4x

Weight Stack Bottom
Bumper

page 5 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 2x

Weight Stack Pulley Top
Bumper

Top Side Pulley
Assembly - LH

Top Side Pulley
Assembly - RH

Qty: 1x Qty: 1x

Bottom Side Pulley
Assembly - RH

Bottom Side Pulley
Assembly - LH

Qty: 1x

4.5” Pulley

3/4” x 1” Cable
Retainer

Trolley/Trolley Cable
(Blue Tag)

Qty: 1x Qty: 2x Qty: 1x

10 L2,

85 LB

20) s

ﬂ 7@/]‘%71;?@

15 B

90 LB,

IO s

18055,

20) s1as

95 5.

A0 s

19055,

25 LB

T00LE,,

50 57

20055,

30 i

0573

B0 55,

21055,

kg
35 sy

11 O5B.

70 sais

22058,

a0 KB

11558,

B0 sas

230%

A5 LB

207

90 sy

2L 0EB;

50 m3%

12558

10052,

250KE;,

55 L8,

1 30LE,,

TI108S:

20088,

00 =2,

13548,

12052,

27053,

65 ES.,

14,05,

13082

280k,

7053

1458,

14055,

290KB;

7558,

150k,

150k,

S00%Es

B0 5B,

160LE:

Lat Pull/Low Row Cable
(Yellow Tag)

Weight Stack Number
Label Sheet

Pair of Monster J-cups

* ltems may look different than drawings shown. Style depends on selection made at checkout.

page 6 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 8x E Qty: 8x Qty: 1x
Monster Plate Storage Plate Storage Spacer Lat Bar
Pin
m Qty: 1x m Qty: 2x Qty: 2x
Single Handle Cable D Carabiner
Attachment
E Qty: 2x m Qty: 2x E Qty: 12x
; § /5/
1”7 Shoulder Bolt - 1”7 Shoulder Bolt - Male 1” x 5" Hex Bolt
Female
m Qty: 18x Qty: 8x m Qty: 26x

1" x 4-3/4” Hex Bolt

1" x 3/8” Pulley Bracket
Spacer

1” Flat Washer

page 7 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 30x

&

1”7 Lock Washer

Qty: 30x

1”7 Hex Nut

Qty: 8x

7

4-1/2

s

5/8”" x 4-1/2" Hex Bolt

Qty: 8x

&

5/8"” Lock Washer

Qty: 8x

1/2” x 4-1/2"” Socket

Head Screw

Qty: 2x

1/2” Flat Washer

1/2” Thin Nylock Nut

1/2”7 x 1-1/2" Button
Head Screw

Qty: 2x

&

1/2” Lock Washer

Qty: 2x

@

1/2” Hex Nut

Qty: 2x

7

3-1/2

.

3/8" x 3-1/2” Button
Head Screw

page 8 of 44



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

m Qty: 2x E Qty: 1x

3/8” Nylock Nut Monster Strip and
Monster Half Strips

* Complimentary Monster Strips included with hardware kits. See page 42 for Monster Strip assembly.
page 9 of 44



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

E Qty: 1x m Qty: 1x Qty: 4x
Rear Shroud - RH Rear Shroud - LH Weight Stack Shroud
Bracket
[ Qty: 2x Qty: 2x Qty: 2x

Weight Stack Rear Weight Stack Rear Weight Stack
Shroud - RH Shroud - LH Nameplate Shroud
@ Qty: 4x Qty: 4x Qty: 4x
4-1/2 §
17" x4-3/4” Hex Bolt 1”7 Flat Washer 1” Lock Washer
Qty: 4x Qty: 3x Qty: 3x

7

4-1/4

s

5/8” x 4-1/4" Hex Bolt

9

5/8"” Lock Washer

page 10 of 44



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 3x

5/8" Hex Nut

Qty: 10x

1/4” x 5/8” Button
Head Screw

page 11 of 44



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[45]and 1" x4-3/4" [46] Bolts

shown to scale below to help differientate
variations in length.

i

4-3/4” I
./

577

page 12 of 44



STEP 1

Tools Required: e Tighten until there is light friction in the
e 3/8” Allen Key Jr?ilr?t,ev%/rg”e? still allowing the Pulley Swivel to
e Multi Tool 5 Y-

e Ensure Pulley Swivel is oriented as shown

e |[f modifying existing rack with Add-on Kit, in the correct image.

skip Steps 1-5 and proceed to STEP 6.
e Secure the Pulley Swivel to the Trolley

using the preinstalled hardware included
with the Pulley Swivel.

1-A

e
|
|
|
|

S
% @ elere ﬁ@m@ @ elere
° v o é/ W
‘030 [ 87 SRR
X @\ % ) © é E )
@—@ ° |@—|—@|

&
Q%a

i

page 13 of 44



STEP 2

IMPORTANT: e Note the orientation of Swivel Trolleys in
e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT relation to the feet at bottom of uprights.

ASSEMBLY UNLESS OTHERWISE SPECIFIED. e Slide about halfway down Upright and re-

e While pulling the handle triggers, slide lease triggers to lock pop pins in place when

Swivel Trolley RH [7] and Swivel Trolley LH  the viewing window is showing number 24.
[8] onto two Monster Uprights [11.

page 14 of 44



STEP 3

e Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-
Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

e Connect Uprights to Crossmembers using
1”7 x4-3/4”" Hex Bolts [46], 1” Flat Washers

[48],
Nuts

o [fI
instal

1”7 Lock Washers [49], and 1” Hex
50].

alf Rack Feet [9] were purchased,
them in place of Flat Washers on

bottom of Uprights as shown in Detail views.

e HA

ND-TIGHTEN ONLY

OVERVIEW

LH PANEL (3-B)

RH PANEL (3-A)

3-A
EE

@
@,
“6)
DETAIL o g
18 2/@@66
19 4 666; Y
© 5 @ﬂ@, 5
2 o[
3-B
DETAIL [
K
=99 46 7
;'@'@s@r@ g 5 g
Tole 3|

page 15 of 44



STEP 4

IMPORTANT: e One or two people should stabilize both
e For safety, we recommend the remainder panels, ensuring panels don’t fall while
of these instructions be completed by 2 or 3 another person assembles the spanning

people. Crossmember in STEP 5.

e Have two people stand one assembled
panel up first.

¢ One person stabilizes the first panel while
the other stands up the second panel.

@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@ | [ 0000000000000 DRDDRDDRDDDDDDDDDD D D D
ﬁ®=®‘®!®=®=®“®3®n®g®n®s®%®g®$®g©%®g®e®g®g®g®_®_@_@_@__@,@_@«@Fd@ a o @J[@“@" @@@@@@@@@@@@@@@@@@@ ¥o o e oo oo "o o "o %o °d
S © ,
= ©
) ©
o )
o ©
© =) ©
o ) ©
o A ON uo li
o /f\ o ©
o o
P [ mt—) | Jm——] \ 4
| doo oo di moN oo ool 0 O O O | [ 00000000V IRDIDDIDDD ROSEED DD DDD D D D\
[ ey , e —= — < = e 8
D@ 22242y Pl & T PrPa@ePe R0 Pe D@D DD 0. D O O O O D D O Ao o O oo o v o v v e e e e ‘ot oo oo s o™ £ o Yo %o ¥o %o i
< }",T‘;\‘\w%i\}i;,- ’ ’ « =
( g ~J A
25 Loy T OFy
A=) N
=

4-A

=~ al

=

=

hl*‘l;, 1M
| —" O
)
Qs
U L O}
C A
© =
> %5 2
relliie :2@ O
=
d d o il -
|=
21 @ '”@ ;1@_
0 ©E (75 o
19© °©. ':@ 19®
1s© e©~ :ﬂ@ 18®
neirel o oD
16(> e(>~ |1e® 16®
1 s©" |15® 1s®
14© ‘g" |1‘g 14$D
1s© @~ |“@ 1s®
43 e
11 o(D~ :10@ 11
A el O fu2
© ol '.@ Ko
© Jo "0},0
7® © |°@ 7@
s® g |‘g e@
5@ o |4@ s@
© o IF@ 4@
S 2 1 O
© |1® 5
O e N
1§ |1g
| (O
| ©
©

_\]O@ Q)

43”

page 16 of 44



STEP 5

Tools Required:
e 3/8” Allen Key

e Attach 43”7 Spanning Crossmember [3] to
middle Uprights using 1”7 x 4-3/4” Hex Bolt
[46], 1” Flat Washers [48], 1” Lock Washers
[49], and 1” Hex Nuts [50].

5-A N
9
ol
9
N
9
9
9
9
9 |
3 A
® Z
i%\)@ 9
9 )
9 )
: - z
g 1
Q |V |
o 9 g 9 ;
WQ g ) 33} 9
L9 ; A4 g
o f 9 G s g
::Q v o) =4 g
1& g g 55 @
Q
o 9 9 g
Q|9 9 3
Q9 2,
Q v} 9 9
Q9 9 9
Q9 o ¢ g
zg g P @
L ) 9
ﬁ Z 9
@ 9 g
NIE g
Q :
Q> a
9
9
9
S
DETAIL

&&&&&%@&Q\

21 _ ||y
page 17 of 44




STEP 6

e |f modifying existing RM rack with add-on

Kit, begin following assembly instructions.

e |[f modifying existing RM rack, start by
leaving 1” x 4-3/4” Hex Bolts in place,

remove all four lower Lock Washers and Hex

Nuts from rear Uprights as shown in 6-A.
Attach Low Row Crossmember [18] and

re-assemble the hardware.

e |f you assembled RM rack using these
instructions, use hardware pictured in 6-A
to attach Low Row Crossmember [18] to the

rear uprights.

(2

0
[
0
/
/
/
/

-A >l oI Y o
=85 0% : 4
© ®’0 © ? Y
R R ¥ 0 9
¢ e"g % %:O
% 8“"0 Q |/ eyg
© 0% ol Ri%0
© eﬂo Q %'0
° © Q ®lr0
® ©|% R b
® ©|% N R b
® 0% ® kg
® ©|% Q
Y A% Q ?&\
% %"o o5 . a
0 Q >
® ©/rg . N,
Q: 610 @>\\ .'@
2 ' .
'O N o
Q e'o m i'@
N o
e
0| @
°|9 '
Q \@\ §
w &
\@\ \
N,
6-B | |© gb 0 4
0 0 e 1%
0 Rk e 41
¥ oo ® U
® ©|% ®
® % ® 0
0 %vo N ©lrg
® %ﬂo N ©lrg
e %uo N ©lrg
® ® % S ©ro
0 ©
0 01 N 210
© %‘0 ® 0
® 0% o|?
® 0 0| @
® 0% |9 -~
9
® ©lrg Q 9.
® ©lrg ~.
O © 1o | N
Q % 0 D @\
Q % 0 ®® @& \\\ NO)
Q % 0 ®® 5 S o
N 80 75 ° a.
8 0 \©)
9
Q
| of
9

page 18 of 44



STEP 7

Tools Required:
e 7/32" Allen Key, 9/16” Wrench

e Swivel Trolleys [7,8] need to be calibrated

for your specific rack.

o Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 7-A using 7/32" Allen Key until

looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 7-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

7-A

s
N RE
%%

0
¢

O &

7/32" Allen Key

Button Head
1 Screw

7-B

H DY P D)

XaY

9/16” Wrench

O )

VNP

7/32" Allen Key

Rear Roller

page 19 of 44



DETAIL

STEP 8

e For ease of assembly, pull the pop-pin
and remove Foot Catch [15] from Low Row
Foot Plate Assembly [16] as shown in detail
view (right).

e Attach Foot Plate Assembly [16] and
Low Row Connector Plate [17] to Low Row
Crossmember [6] using indicated 5/8” and
1/2" hardware below.

8-A

=

S

=

-

ST

Sy

A

OO DD
S

&

O

= q

8-B

D VDVDVDVDVDVDVDDITTITD
D OIIIIIIIIIIIIII)

WAV

page 20 of 44



STEP 9

Tools Required:
e 1-1/2” Wrench

e Attach Weight Stack Shroud Brackets

[64] and Bottom Weight Stack Spacers [22]
oers [5] by using 17
lat Washers [48], 17

to Rear Low Crossmem
x 5" Hex Bolts [45], 1”

Lock Washers [49], anc

1”7 Hex Nuts [50].

e Fully tighten 1” vertical hardware in 9-A.

e Secure Rear 3X3 Upright [2] to Low Row
Crossmember by attaching 5/8" x 4-1/2"
Hex Bolts [51], 5/8” Lock Washers [52], and
5/8" Hex Nuts [53].

Note:
e Ensure notches on Bottom Weight Stack
Spacers are oriented towards the back of

rack.

A A A e o T e T T o T o o o o T

@

oA T I 7
® % 0% % %Lg
1) 0% P 1)
%v @ o % %4@
%{0 Y 0 ® Q w
%v ©ﬂ0 %00
% 0 8’00 % %'0
" v % Q ® o
0 % v % o 3P
0 9 i Q R
¥ g i@
® 7o ¥ % N 0o
® 0% Y

0 0w s
R @Q Q
20 02 |
R0 ¢
o0 ¢
Q0 X ® .
Q|GG ©
Q| ©
a ) ®
- e
Q
Q
N
| Q
oo
>[5
50 -9
9-B

@@/QQQQQQQQQQQ eoe \/

&
9
0

0

9
@0\

Q

Q
Q
Q\\0

c \\
(k Q@O LLLLLVLLLLLLLLLLLRLLRLVVRLLLVLLRLLRLPLLLLLLRLLLLLLL © O © ?

4]
\
\/

0

@

\@
\

=7

7 [
Zag)oas)
s R)R)
e Y A %
o
\\)
oo

AR RRRLRRY
Y ©

ol
A V.
)

A\AN

e &
QOO LR

@

@

page 21 of 44



STEP 10

e Place Weight Stack Bumpers [24] over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [18] until they rest on
top of the Rear Low Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the
following steps.

10-A °

—

¢.4‘ ‘
ce \/

& a@ﬂcbcbmcbcb@@@ @

&

Q%Q)Q)Q)Q)@@@@@@@@@@Q)Q)Q)Q)}/

@&

Q
&

C © VULV VDL BB
%} y'\ -

@

\ CVYOUOLRLLDDLDD DDV LDV DDV VLD DD © © © \/

/ :
l e
\

8 & N (
CPVORDDDDDDDDRRRDRDDDDDDDDAY \ e Y '\‘
%3 7 77T\, /o :/

©

@

DETAIL

OO OO ODA

/
|
o
e

Y O O ODDDDDDDC

page 22 of 44



| O A O 0O P P P8 20 P2 V0 P8 V5 V6 Ve P P 2 2 23 20 2 2 22, 2,2, 2,2,0,.2,0 0 AT .

D N ™~ @ WD 2w o & =

I @ dRd-Jd-Rd=Jd-Re-Jd-Rd-Jd-Jd-Jd-Ju-Jd-Rd-Jd-Je-Jd-Jud-Jd-Jd-Jd-Jd-Jd-JE-JE-JE-JE-JE-JE-JE-E-JE = @) |

‘20LB’ Weight Stack Stickers on

slide the Weight Stack Stem [19] down
the top plate of Weight Stack Stems are

’

the Guide Rods until resting on top of weight

stack.

bothing facing inward towards the middle of

e Once 28 weights are stacked on each
the rack.

side
e Ensure

11-B

S

S

——— [ ~ =7
BAEE= I \

=== e

=

o o o o

)

(=)

o

eo

Qe DXV WeX VXDV OO O O QO O O OO B@é&@éeo
929 Jea

eO

(©)

o

= I

()
@ @)

I

O

L3 @ ™~ "3 By - [* o -

o
o >
o
o
o !
© S y
& ==
& ‘ e o
© (@
[ I I e N I N W I e e W I - I R
PP PEPEERRPRREPERPRRRRRRRPRRI I A
A
<GR e
@ Qv
2y

e This step is best accomplished with two
Guide Rods [18], ensuring not to drop them.

or three people.
e One at a time, carefully stack all included

10LB Weight Stack Plates [20] down the

STEP 11
Note:

11-A

Z [~z

U
GG
S R R S I e I R e R\

e oy Y e Y e R R R A

VD™

s D666 6 6 69 69 6V I O

CRRRRLRLRLIRS

e——

/ - T = .
AR >§ D )
> o%?e%.\) R R LR RRLRRRRR IR IR N G

Voll /N 7 )

¢ x *
ol 7) I)
ﬂ%@@%%nm VR A T e e e e e ety R R - R \

Sticker —___

Weight Stack

DETAIL

page 23 of 44



STEP 12

e Slide Top Weight Stack Spacers [23] on
top of guide rods with notches oriented to-
wards the rear of rack.

e Position Guide Rods vertically. Slide in the

Weight stack Shroud Brackets above the

Guide Rods. Attach components to Rear Top

Crossmembers using 1”7 x 5” Hex Bolts, 1”
Flat Washers, Lock Washers, and Nuts.

e Attach Weight Stack Pulley Top Bumpers
through center holes on Top Weight Stack
Spacers using 1/2" x 4-1/2” Socket Head
Screws, 1/2” Flat Washers, and 1/2” Thin
Nylock Nuts.

Note:
e Shroud Bracket [65] only included if
shroud kit was purchased.

12-A

LV © O © Y/

ARARARRRR Y

& :T\. '/l-* ('ST\" (
(L L\ DAV,
I~ \\,\5\44\ X

L © O © Y/

12-B

9999999

%

.,

N

=2 ( >
D <& QO <O <O A
® U~ —
Y2

2

PDDDDD B O D \/

page 24 of 44



N T .
Y &&&&&&@&@@&&@&&.@@&@&u@&&&&&&&W@WW@”.,, @%w
N\
\v%ﬁw@v /.&n
) N —
A ) A 6\2\ o — —=2
u SR%222299242222222 2205 5
@W@ﬂ@d ®%%
6/
/o
)
\QQQQQQQQ&&&&&&&&&&&Q EQAw
QQQQ\%\Nu\l (.QQQQQQQQQQQ&&&&&&&&&%@Q@
L \
) e
S 8 = % -
2228= =2
cCh R
S0 0 8%
A cC WL %
S % N = —
12 97 0
Q5 =L
— @) C bl
Q C i
LO 0t O
- C—
e . — -
g E2=Z
&) C =
a0 — © 2 X%
Cg QM9
O e N x L
L — o O-=x
40} —
e = O
M Do I0
e
a -28—~9
w oo g Y
= 0= S o <
> n =M™ o
N e AL ESOe —

page 25 of 44



gggggggggggggggggggggggggggggggggggggg

lllllllll

SIS

=]

=+ R

" Lock

1

RH and Top Side Pulley Assembly - RH in
position shown using 1”7 x 5” Hex Bolts

1”7 x 3/8” Pulley Bracket Spacers, 1”7 Lock
Washers, and 1”7 Hex Nuts.

1”7 x 3/8” Pulley Bracket Spacers,

Washers, and 1”7 Hex Nuts.
e Ensure rear plates of Top Rear Angle

e Attach Top Rear Angle Crossmember -

e Attach Top Rear Angle Crossmember -
LH and Top Side Pulley Assembly - LH in
position shown using 1” x 5” Hex Bolts,
Crossmembers are placed inside of slot of
the Rear Upright as shown in DETAIL.

STEP 14

1l

DETAIL

14-A

14-B

page 26 of 44



STEP 15

e Secure 4.5” Pulley [31]and 3/4" x 1” e Bolt Connector Plates [13] to Top Center
Cable Retainer [32] inside Rear 3X3 Up- Crossmember [10] and Rear 3X3 Upright
right using 3 /8" x 3-1/2” Button Head [2] using 5/8” x 4-1/2” Hex Bolts [51], 5/8”

Screws [60] and 3/8” Thin Nylock Nuts [61] Lock Washers [521, and 5/8” Hex Nuts [53].
through the indicated holes.

15-A

D20 \/

page 27 of 44



STEP 16 (SHROUD KIT ONLY)

Tools Required:
e 5/32" Allen Key

e |f Shroud Kit was not purchased, proceed

to STEP 17.

e Attach Weight Stack Nameplate Shrouds
[68] to Weight Stack Shroud Brackets [65]
using 1/4” x 5/8” Button Head Screws [76]

and fully tighten.

16-A

Al

U ROEE -

S\
D

C 0OV LD LDV LV LD DD DD DD D

@

Y
\¢

L

@%Q@@@@@@Q@@@@@@Q@@@%

A
&9 Ao

Q@

©

N R © A
* \w i\ WA N5
VPO VDDDDDDDDDRRDDDDDDDDDDAY \gr} $

\ C YUV VULV V0V V0V V0V V0D © © © \/

4‘\\

&)
| ~
\

U ROEE -

16-B

%

D O DD OO (¢

000 0DDDDOg

Copppplrlll

0,0,0,0,0,0,0,0]

8

im

=

T

page 28 of 44



STEP 17

e Bolt Bottom Side Pulley Assembly - RH Note:

[28] and -LH [29] to the 24” Rear Low e Hardware is assembled through the
Crossmembers using 1”7 x 5” Hex Bolts [45], 4th and 6th holes on 24” Rear Low

1”7 x 3/8” Pulley Bracket Spacers [47], 1” Crossmembers [5] with the bolt heads
Flat Washers [48], 1” Lock Washers [49], oriented inside of rack as shown.

and 1”7 Hex Nuts [501] as shown.

17-A (WITH SHROUD KIT) | o

CLL LD OO D 0

C © 0V

@

VLDV LD VDV VDV R VDDV DDy o)y

©

0
NS

17-A (NOSHROUDKID) | [ ] SHIRE B g
J Q
9 g a9 1 g
p 9 ‘ K
; : - qk
0) 8
% | sl B
3 ; pagld| DSE
) GIZIE) e 0
| . Q b}
5 g 9|\ g | o >' 1 g
0 > 2 |
g Q|| ./ [8 9
9 O J /N | 1 oY
9 LEN Q|0
“Alp b 9 . : Q 9
9 o g? i Q g
I
S g > ‘8 8< i 'ﬁjI 9
‘ e Q@ R i Ao 94
> W‘“fff@@ Q g NN 2OSE
~ I g Y
RN 1o
Q ! 2
o I N P
Q91
219 :
o||101F

page 29 of 44



STEP 18

e Unwind Trolley Cable (Blue Tag) [33] to
remove twists/kinks.

e Starting on the Right Side of the rack,
screw bolt ends of Trolley Cables [33] into
stop block on back of RH Trolley [71].

e |[oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Feed cable up to the Top Side Pulley
Assembly - RH, feeding around the pulley
shown in 18-B and then immediately feed
the cable around the pulley at the rear of
the Top Side Pulley Assembly - RH as shown
in 18-C.

e Continuing down towards the Weight
Stack, feed cable around the large 6” Pulley
located on top of the Weight Stack Stem.
Tip: a flathead screwdriver may be used to
help guide cable through turn 16.

Note:
e Arrow directions and numbers on
parts shown in 18-D do not correspond to

numbering sequence. (Will be represented
by 16 and 17).

18-B} \
\\' 74
/0,

0

‘/c\

o i

CaR QTGRSR TR R R R RS R o R o R R 4 [

page 30 of 44



STEP 19

e Continue feeding around the first pulley

2 el
on Top Rear Angle Crossmember - RH o N
following the arrow indicator (6,7) directions §
towards the back of the rack. = i
i il '/ ‘ ¢ o ® g
e Feed cable around the next angled pulley ' N § 1
at the back of the Top Rear Angle Cross (sl T = s
member - RH and downward. Nt 2 07 0 '
. . T 1 s g
e Hold the Peanut Pulley [30] in the air, (2 . 02
. . Y 5 ©leg 0
ensuring the arrow stickers correspond to 02 % £ 0
diagram 19-B. e ¥ %ﬁﬁ (i
0| A v o[@ ® rg
* Feed the cable down and around the o N\ 1 N 0
upper pulley of Peanut Pulley and then 0 ssz g °
back up towards the Top Rear Angle i % g |
g NZ A s
Crossmember - RH [111]. §. U i

I 2\ A R =~ 0

' %ﬁ‘g\’l‘] ?‘?‘::; N %:g

E ()

2

4

19-A P

i/

page 31 of 44




STEP 20 o
e From the Peanut Pulley, continue to feed = oY
the cable up and around the rear pulley in JiNN-
the Top Rear Angle Crossmember - RH [11] D> T Bl M
. Q \Q\G?& ®®® \§ 0
following arrows 12 and 13. S[l SHAN Y >
: : 0D i S 42
e Continue towards the outside of the rack g 00 117 2\
and feed cable around the angled pulley 1 1 SR
shown in 20-B and down towards the Bottom 05 { I 07
' o ® o RS o
Side Pulley Assembly - RH [28]. 1 0% o NN |6
. i o ol NN | e
e Note: If shroud is installed, run the cable 07 SN 2|l
inside of the shroud s | e [ NN\ ||
: o0 <t | leRek) el A%
4. Jod | e 5@<%§i A
%f" HZSZ ] RN B0
8:3 eze” TNy
‘o 210 o e
o S R
%ug a %.3\ g )
g?& o
Q| X %vQ
RN 1%
) : Q\\\ %v@
o IS . §:g
Q&%&ég

<
©
5
Q

©

<___
DD R

<

page 32 of 44



NO

VAR X2 &@&&&&&&&&&@&&&@&&&&@@@&&&&@&&&&&oﬁ&&&&&ﬁé;
N o/ A\
e\ \
N \
N

Ny
\S
\@

2

V5 AV 525 LV 5 RV 5 RV RV RV L=
7 \\\\\\\\\\\\\\\\v@m X &

> = €
N —— \ AT Ne= s
=== — \= ‘
\\[E B\ N\ T N .\
N e - a S A\ & =17/ \\
R L \ A oD —— T\ \
== AS \Q!//Q% AN P TTTTAR // - NA.’ @@@@@@@@@@@@@@@@@@@@@@
o A\ © B AP %% %% %% %% %% %S AN 2232 98,50.8503,9530000 v (N 4 -4 a V4
BN by NN 0 ,
g\ /o NS i : ’
WA J® =5 )
) X \\%
/®

N\
0 \

z

-\
\{&
N\

oA
)

S

I
———H | 5 = \2Y 6/e -
D > \ @ O J © \ @@@@@@@@@@@@@@@@@@@@@@@@@@@@@@ SaIAU NS
I AV AY o EE C e XX XX b&@&&&&&u&&&g@é
Q\ ~ A X - AN a
/A
AN 7 >
) q / B &
I\ VONS (X
/) AR '\
- J® =<

=

o

1-C

< %|||||b$fy

DD \
0000 =

Ll (2 4

QA R\ \
0\ \

N\
NV
i \./w/\v/\!!.b’/ﬂ/‘lhwﬁfru/z
SN

I J /7 /NN X/

N\

e Continue around the front pulley and then

e Note: Skip from arrow 15 to arrow 18 and
up and out through the Swivel Trolley - RH

continue on.
Assembly (arrows 18 & 19) and continue

[33] around the pulley on Bottom Pulley
towards the front pulley.

e Feedthe Ball End of Trolley Cable

STEP 21

[7]
21-A
21-B

page 33 of 44



STEP 22

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 22-B.

¢ Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

22-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

22-B

22-C

page 34 of 44



STEP 23

Tools Required:
e 3/32" Allen Key, and 5/8” Wrench

e Follow STEPS 18—22 again to assemble the
remaining Trolley Cable (blue tag) on the
Left Hand side of rack.

23-A

<
% S °
@@@
o)
S | ROGERIE Do
e -
» 32 % ﬂg @5@@@; o~
) @@@ ) @ o Wé}ﬂé
Q §® c @@5@ % ::Q
C S N 0
g R > D i@w @5@@2 (9/ wg% % ”Q |
¢ % v | PP > %/:g RO
4 SRR o ¢ % f
© Q,Q QY 0 "0
© ﬂg U G D R % ‘:Q QAL
0 \ ) 9 9
R » v % 0
© ﬂ‘Q 49, © ﬂ@ ® ::Q
0 % ¢ % g 0
® » o 1 %% 0 1 o b
% ’4@ % ”Q % b % 4;0
© ﬂQ © ’7@ © P :Q
% JQ 4 _}4/;) % 40
%’ 4’0 S c % % 4‘0
6 0 . ? © %
0 % £D : 6
, 0
% 4‘8 ﬂ 8% @@ % % :‘Q
¢ 0 %@ ¢ q ® © aQ
% 13 % & C o
0 W o ° Q ¢ 0
% 4"0 ! % @@ @ ||| % ‘0
% ‘“@ % @@ 9 R % ‘0
% ’Q % D 9 o Q % uQ
% % N 0 5 8 ~ O s 0
© 4 "Ehe S SIS
Q % § "/} % 9
% 5@ (§% Q% D Q \
% ‘0 % z Q[ @ @N
09| N )
% 20 b % \ Q \@’
(9004 B @
Q v
Q <
Q LR, %
U0 @
o U ] %
® 0 %
Q N \E\ 5
Q \
\
(@

0
0

page 35 of 44



gggggggggggggggggggggggggggggggggggggg

lllllllll

SIS

=]

=+ R

" Lock

1

RH and Top Side Pulley Assembly - RH in
position shown using 1”7 x 5” Hex Bolts

1”7 x 3/8” Pulley Bracket Spacers, 1”7 Lock
Washers, and 1”7 Hex Nuts.

1”7 x 3/8” Pulley Bracket Spacers,

Washers, and 1”7 Hex Nuts.
e Ensure rear plates of Top Rear Angle

e Attach Top Rear Angle Crossmember -

e Attach Top Rear Angle Crossmember -
LH and Top Side Pulley Assembly - LH in
position shown using 1” x 5” Hex Bolts,
Crossmembers are placed inside of slot of
the Rear Upright as shown in DETAIL.

STEP 14

1l

DETAIL

14-A

14-B

page 26 of 44



=Y T\~
. _ L\ @ Ya)
N R R e R e e R e R PR O R OO RS @ﬂ@ﬂaw@vv,@.@,@@,@w@f WAV %
VAR XXl Yoo c e s o oo e oe e e s o fae o e e ae e Ras o e RovYaw e Yaw R e YavTa v For- Yo R v/ ®®: ) \
=
\ — %&@,
\/O \I;lla\ QQ@OO@O@O@O@G @
Ar@® %%%&%%@ %%%%%%%%%%%%
/ /7775
R R R R R R R R R LR LR RRRLR @.@.@@.@w,@wwm/
DY IO EIETIIEETEIITIRIEIIOETIEIOEETIEIEITIETISD @ @
o Ya)
fﬁ% /)
/”‘l“ww ‘‘‘‘‘ ///
m,- ,@@@@o@w@?@ﬂ@w@,@w,@.@,@,@,@w&( Q Q & @
%%%%%%%%%%%%%%%%%%%%Qm& @
X\% d
\\\'...—
6 a) &
@ ou_v_ OSSO0 T TSSO

& Q
©
S c - o &
o = 9 c = ~ o9
o D o 98 o & Q
— c O > O — O ®©
o0 (D) c r—m O
n._nma = U% el O
s S 2o LTZo
Wew Q E hm_._nu_
O O = = C c £ =
—~ O T = o * o0 O ©
~ — C = 00T > am
O > > 2> T G S o ©
&”t bbn £ ..m c.ﬂ
>~ 3% 55 30 =30
..mp.n oA =S M™M unlds
§: 25 =255% $8% |
S 28, Lclay 2Q2guo
H 5= €Y cc Q= o 90
C = .0 T + T O
B. TN 5 c2 85 0@ £
EB/.I%\umeaen.le @ < o
= ON O Xz uw oo L 3§ _ ;
o — 2 o L oo O w LO LO
) ¢ ¢ 00 o2 e L T o O ® N N

page 37 of 44



STEP 26

Tools Required:
e 1-1/2” Wrench, 1/8” Allen Key & L

e If modifying existing rack with add-on kit, N

e Place Key Washer over the Key Nut on the
Plate Storage Post shown in Detail view.

e Assemble Plate Storage Pins [37] on rear
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [38] all the
way down Plate Storage Pins with the set
screws oriented on the bottom of Spacers
as shown in 26-C.

e Fully tighten set screws using 1/8” Allen
Key.

%

%

% @K K

&

\V4
g//).\
S S

g
S/

=
7\

7‘96@@
\CEECEL
P aLC)
@‘

g

S5 Ny
5

\
S OO ODTDDDDDDD DD DD DD DD DT D DD DD TDDDD O O O A\

%

=

7 %
i

—

5227
—

e oo TR TCTTCCS ‘//

a
8

/. /4 —//

OOOODDDDDDDD DD D DD D DD €D €9 €9 €9 5)/af ROTUE b7

N\
N\
\

> T
Ve D
=7

%

g

HpeccecececeeeosdSdSsddddSTITTITTSTSSSS
%
DN
Lozt

)

R 72

) K)/——:

Vv
<
[

0
{ | &
°

E
ofi“'s@
C_ 1 -39
st
0@67676767(9:9@@@@@@@@@@@@@‘"‘}A "’/r\/‘\: Y
& 17/ \AB
= — = £ R

%

v = * v & = w s 5 =
Eo—= M‘)\(}UUU\J\J%UU\)

26-A

dadadadaladada e e lavd
S oA

=

DETAIL

== ==

\

==

|~

=

26-C

=N

=

=

=N

=N

=N

Set Screw

=N

=Y

DD D]

DI, YOI IIJ

E)

page 38 of 44



STEP 27

Tools Required: e |f cables are too tight or loose, adjust
o Al accordingly by loosening or tightening the

e Tighten ALL loose hardware on the entire  'ower 1/2” Jam Nuts on back side of the
rack. Trolleys [7,8l.

e Starting with no weight selected on the
Weight Stack, check cables by pulling on

each clevis.

27-A

0 |) \J| o

I

(

o

\ = 4
29 P22y RRLRBRRY PR22RY TRDL DO O \/

C @ © O

VA VA valvalvalvalvavavalvalvaivalvalvaivalvaivavavalvava

NSNS SNANSNANSNNNNs

L

LDV VRV VLBV DBDB00

///
— / \ / (= \ ///
N __d /
74 — ) /
\ \ — s K
= N AN A 4 £ £ v/ 4 A £ 4 £Y &K&) ¢« g A B
N\ —=
\\&Q
N Y,
5
\J
Y/ O
()
@ \ 7 77 77 7 7 7
/ / / / / / / / / / / / / / / \

\
/> 4
\{

page 39 of 44



STEP 28

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [41] to
[35] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [39] to Lat Pull down

e Attach key ring on Selector Pin Lanyard clevis attachment point.
[21] to front hole on pulley plate of the

_ e Re-insert the Footplate [15] into Low
Weight Stack Stem [19].

Row Footplate Assembly [16] and attach
Standard Grip Triangle [40] to cleuvis.

28-A | |§'qu| )”)!' >3 B
o
@)
Q 20 has
@)
@)
@)
@)
@)
@)
@)
Q
Q [E0E
Q
O [70
0 [E0E
Q SOEE; . I
gEs Bl
Q TOES; : =
o= B _
Q_— I ;
ERARYE
IE0%3 \
EEN \
280) : . \
290 ﬂ }
150 300 =
[ U — BT
> U
28'C T @
<) 3
\ o R
®®
@’%% T o
© D

(D
ey A0 D D <D <@ d

DDDDDDY,

Y
\.v,s
\Q7

Wl

U

OO0 O%

o XXX X"

page 40 of 44



STEP 29 (SHROUD ASSEMBLY)

e Align Rear Shroud - RH [63] and Rear
Shroud - LH [64] with corresponding holes
on Rear 3X3 Upright [2] and bolt Shrouds to
Upright using 5/8” x 4-1/4" Hex Bolts [73],
5/8” Lock Washers [74] and 5/8” Hex Nuts
[75].

e Align top and bottom 1/4” holes on
Shrouds and bolt together using 1/4” x 5/8”
Button Head Screws [76].

\
j;! AN

,,\
% c9 e 0 o HKJA) /
=22 53 /)

Y /r‘ /5%>>/
Y

Y
e =

DO DD DD DD €D €D €D € €D €D €O €O O €O €O O O YA

DY S SSSSSSSSTTTITTSS ST
\ N\
< N

<
»
T
0
r=/f
o2
K, ,
L\ — s 5 LT
D 5P
74
\ )
\ /)
A ), Yav )N 3 )1

®

Q¥

(2% 0@@{9@67676767:96967@@@@@@@@@@@@@@@@@@@6’ X ZN%

oo goocoogdddrdlddddddodnsaddad
\ \
\ 3 \

\I
o)
K > T
2 iy |h\
ol eI
T/ YA
iyl o ¥
ﬁ'y" Q)
Qy@@% Y © —S
) < N 9 )
N ) 1907
® o \ v lb//
sg‘ > B ? 0)
AN i’
&bﬁ I . ? 2
"111‘ //\ g :0
b:& I ] )
ohl| WAL o ¥
A%l nL‘I, o
° g / 0
1o N
©lo I/ 4l
©lo NNZENY
©to R Ié Yo
©lfo NZA
ol Z
® Z i ®
o 1 Z e ¥
e Z A -
P e, I/ 0 -
Q :/ ‘% 40 -
© I/ Olsg| -~
q Q %1Q I/ % ‘Q//
5 e N
SR oo
SO N
! 'i\\

S

)
<\ 9
o>

0
VA
O

\ ) ’/o/i, )
Z O O D )

=4 .
A v,

.v/,[v /[v/[v/[v/v/,/p//.v/ln//p X0 L00/0/50/50/00/00/50 /000 /50 [0 ) o _\ —— N

OPDDIDDDDDDDDIDDDDDDIODDDDDDIDDDDDDD O OO [\

\Vy)\)\)M\)\)\)M&)&)\)MMM\)\)MMM\)\)MMM\)MMM\)MM

29-C

ZTN

N

Wil
N

page 41 of 44



/
A S SRR LR RRERRRERRE o

e e e R e e e e e e e S e e e e e e e R e s

=)

>

6

N

)
7 av, //

\

H - El%
-

NI y

page 42 of 44

\ \ /
\ ’ 0
P PR R0 @
v m..wm,wwwwwwwwwwwwwwmmwwwwwwwwwwmwwww So0 ) s S Yo v YoV Ne VeV Yo ¥ Xo ¥ NoV NoV Yo ¥ No VNV NoV No ¥ Xo VXV XoV No ¥ No VoV No ¥ Xo Y XV Xo VN C N C N SN\ VN O 6 D
2/ MImreTRe N7 D
= © 6
4 / @ &
®
=) N
= NN

117177777777777777777 71777771 <

/\

STEP 30 (SHROUD ASSEMBLY)

[67] on rear uprights by placing 1” Lock
Washers [71]1and 1”7 Hex Nuts [72] through

window cutouts on shrouds and secure

e Attach Weight Stack Rear Shroud - RH
[66] and Weight Stack Rear Shroud - LH

using 1” Flat Washers [70] and 1" x 4-3/4”

Hex Bolts [69].

1

-~ SV N

@

77,

OS2 &2 82 ¢

30-A

.ﬂ./ - - = - L « A A - w - w

5

AWe

.c,
b@bb@@%%@@@@@@@@@@%

@

N\
. "
/@ >
)

=

3%

PEOOOERIEEEORIOOOOOSI J ) L]

\ \ &@




INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strip and Half Strips [621.

e (4X) 3/8" x2-1/2” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8” Lag Screws.

¢ |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it i1s square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 32-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8” Flat Washer

3/8"x2-1/2" Lag
Screw

31-A

Wall Stud

/oo oo @/@@7@%@/@@ oo oo [

;

\@@@@@@@@@@@@@@@@@@\

<

31-B

31-C

3

Do 0 o0 oROEIES OO © 0 o\
LD DDRDDODDDDDDDDD

page 43 of 44



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed. If cables still have
slack, proceed to STEP 2.

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

¢ Remove the Rear Center Shrouds.

¢ Remove Cable Retainers and hardware
shown in 33-A on Rear Pulley Assembly and
move Pulley up by one hole.

e Re-adjust the height of the Trolley Cable
Bolts to calibrate the cable tightness.

e |fslack persists, continue moving
Retainers and Pulley up by one hole and
testing until cables are taught but not
pulling up the weight stacks.

Note:

e |finstalling pulley on the uppermost hole
of Rear Pulley Assembly, the lower Cable
Retainers are not needed.

33-A

33-B

page 44 of 44













[m]
SCAN

FOR

INSTRUCTIONS

IRON GAME
PROGRAMMING






